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W S PR TCRI8650P-1300mAh 3. 7V 1300mAh
M5 4 AR Chinese
Name of Sample X /
English
by 5 1120100199
Sample No.
£363043 B 5N B WP B SEE 24 o
Consignor /
ALy Bt 2 A B LITMRAT BSR4 1)
Manufacturer /
B | ICATIN T AR SE AL 815 WRATERAE T /g
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3 UNITED NATIONS “Recommendations on the TRANSPORT Y W
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1 %
Section 38. 3 :/
PR AR IRE T (TR SAEMAL IS WRAFHETA o
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT 5=,
Criterion OF DANGERQOUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1 . })\
Section 38.3 \%
A Sush M, s A
A et PUR:RINIRLG I A 5
ppearance Green Cylinder plastics film shell
) HdZ B M 2020-10-16 AL B 2020-10-22 ~ 2020-11-16
Accepted Date Test Date
o o SERSAEL; A B3 ; bl SN B B SR BIROL
- *—‘L‘S’mzﬁ H Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Impact, Forced discharge

SR, ZAEMITAAR (CRTaR s i1
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FRAEER.

R4k The sample has passed the tes’t items of UNITED
TRANSPORT OF DANGERQUS GOODS” Manual of Tests C.%0/11/Rev. 6

Conclusion Amend. 1 38. 3
A
A7 A it Rechargeable Lithium Cell. /

HiE

Comment

% 43 / W 4 AL
R f 453002

Consignor Post Code
Address

A /,0 @ W 4% é@% %% @ﬁ

Approver: = Checker: Compiler:

5

Title:

TR RN (Vice chiel enginecer)
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Shanghai Research Institute of Chemical Industry

NO. 1120100199

Testing Co., Ltd. Test Report S
X Name of Test Standard requirement or The il -
No. " Clause Number of Standard Test Result | Conclusion [ Remark
cms o ’
IXYIN X J:fﬁ.m [ NS RN SIS
50 AL ?ﬂ,'l A ST/SG/AC.10/11/Rev. 6 Amend. | 38.3 W& ,
1 LT L 4 ; I
Altitude AR 1 R o See Appendix |1 At /
' . UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section —
38.3 Tost T.1
;l[,’l(?lkl €110, T A i 0 21 TS AU ATk
ST ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WL 2
2 " AR . LT 2 l e ;t:f”l:l;pl’:mli‘( 2 e /
Thermal test UN Manual of Tests and Criteria - Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 8538
38.3 Test T.2
;}({FN CXTfaBR I ia A IR W8 FIbs
¥~ W) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | QL& -
b V'b%{w‘ SURT. 3 sjﬁgﬂz\tpgndn 3 ks /
1bration UN Manual of Tests and Criteria i ot Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.3
%?lhl X T m i I WA fs
-1 “Ut» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | il X
1 S?;\Ild;( WK 4 " - S/tﬁﬂef[:p:miix 1 Ok /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
XA X T QB iz 0 ) £ X 15 A0 Hds
_ AN I ML M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 [ WFH& 5
0 ! i WAT. 5 See Appendix & iy /
EXtcr{lal ?hort UN Manual of Tests and Criteria ; Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Tost T. 5
TSRERES 1-£6, B 1 #y 1z 4i  £ILAX 5 iR s
: Mili TQMJ}Q ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 slﬂﬁ{;<k 6 e i )
Impact UN Manual of Tests and Criteria st l"llls‘t‘(l
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38. 3 Test T.6
XN X ] I Wia e 15 WA
Rix] o B “ \“ j. ] '. i me . o g ;
: o zlu!?{w: ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 Smpﬂi( 7 e o ,
< . b i ee pe X [S
Forced discharge [N Manual of Tests and Criteria ¢ Appendt Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section oo
38.3 Test T.§
This space intentionally left blank
IR F
8 AR 421
R IR A4 ERHYILAE :20°C-25°C ; FRBINLAE : /%
. e n Lo 5 el
Test Environment Ambient temperature:20°C-25C;Ambient humidity:/%
Condition
B RA )
. Test ltem
e L ey
e o, “ ;
Subcontracted Test SOERT | B A / f /
Condition Subcontracted | Name Post Code
Laboratory R 3k / LA /
Address Tel
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10
A | WRAE LA | R
No. Namc of Test ltems | Al{jtude simulation
e | Hans 200 B Before REEAT |2 gima | Slae| te
EoRY Sample Status RE FROLE | FE | ARLE Mass Loss | Residual | 20 %
Sample Mass oCcv Mass ocv OCV  |Other
No. /g AY% /g A% 1% 1% Event
001 | oy cpomd®® | g0.9182 | 417 | 10.9160 | 417 0.01 100.00 | ©
002 | joyepori il | 10.6803 | 4.17 | 40.6785 | 4 17 0.00 | 100.00 | o
003 | oyt ol 403139 | 417 | 403730 | 417 0.00 | 100.00 | ©
001 | o RRBRS ol avi202 | 417 | 4nii90 | 410 0.00 | 100.00 | o
005 | ouored o | 40,6904 | 417 | 106891 | 417 0.00 | 100.00 | o
006 | pererrin® | 408882 | 4.17 | 40.8869 | 4 17 0.00 | 100.00 | o
007 |y prit i 1 40.8344 | 417 | 40.8327 | 4 17 0.00 | 100.00 | ©
008 | psererorait 1 41,0273 | 417 | 410257 | 4.17 0.00 | 100.00 | ©
009 | penpi®® | 40.6783 | 417 | 40.6768 | 4.17 0.00 | 100.00 | ©
] 010 | pherord®® | 40,9407 | 417 | 40.9401 | 4.17 0.00 | 100.00 | ©

\ 23 ¢{This space intentionally
. AFER left blank

B Lk V-RA DA R-A F-RK 0-Aik. LRA. AMIK. ARE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Firc O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A ) M A 4 Ak AT/
No. Name of Test Items Thermal test
e etk A WRIEW] Before IREJE After R L| e s E st
LEEh Sample Status M | Frsb R ¥ T %9 /& | Mass Loss| Residual | Z,
Sample Mass ocv Mass ocv OCV |Other
No. /g A% /g v 1% 1% Event
001 | quri A o d009160 | 417 | 4009135 | 411 0.01 98.56 | ©
002 | A 10,6785 | 417 | 40.6754 | 4.1 0. 01 98.56 | o
003 | ol ol a0.3730 | 417 | 4003703 | 411 0.0 | 985 | o
004 | el ol atgo | 417 | an1s4| an 0.01 98.56 | o
005 | R 1 40,6891 | 417 | a0.6872 | 411 0.00 | 98.56 | o
006 | ofe e/t | 40,8869 | 417 | 40.8843 | 4.11 0.01 98.56 | o
007 |yl | 40.8327 | 417 | 40.8296 | 411 0.01 | 98.56 | o
008 | ppeiepnithit ol avo2s7 | 417 | ano0m1| a1 0.00 | 98.5 | o
009 | et ol a0.6768 | 417 | a0.6742 | a1 0.01 98.56 | ©
010 | e on®im | 409400 | 417 | 40,9369 | 411 0.01 | 98.56 | o

A TFERE

fhis space intentionally
lel't blank

Sk L-aih V=InAL D-fAR R-a AL F-e Kk 0-Rih. LA, k. RRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupturc & No Fire.
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25CYC Fully charged

A5 ; BARR £ H | ED
No. Name of Test Items | Vibration
. )s a2 ).
P2 ﬁ-a%&#é XIE AT Before X JE After /ﬁ’i’}ﬁk FASA]| 4
%5 Sample Status )ﬁi’f FrRdE /ﬁi‘ FF 34, J& | Mass Loss | Residual 9 ﬁ’\
Sample Mass OoCV Mass ocv oCcv Other
No. /g N /g N 1% 1% Event
001 | st 1409135 411 | 409134 | 4.1 0.00 | 100.00 [ o
1CYCSE TS,
002 | | OOEEEM 14,6754 | 411 | 40.6746 | 4.11 0.00 | 100.00 | o
003 | qepEet 1403703 411 | 40.3698 | 411 0.00 | 100,00 | o
004 | B Rn o laLiisa| 411|414 | 41 0.00 | 100,00 | o
005 | o hotERM 406872 411 | 40.6860 | 411 0.00 | 100.00 | o
006 | e o®E ) 40.8843 | 411 | 40.8834 | 411 0.00 | 100.00 | o
007 | ,eieCiei®%  |40.8296 | 411 | 40.8294 | 411 0.00 | 100.00 | o
008 | o CGEEEn o l4r0231| 411 | 410220 | 4.1 0.00 | 100.00 | o
009 | o GoiER® o |40.6742| 411 [ 40.6730 [ 4.11 0.00 | 100.00 0
010 25CVCRE T 40.9369 |  4.11 40.9362 | 4.11 0. 00 100. 00 0

This space intentionally

left blank

ik LR V-IRA DR R-RA F-RK 0-Rh. AR, LK. RARE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 SRR B L AR M
No. ) Name of Test Items Shock
Mo | mans [oml Befo RER A | gy inx |figes | 2e
%5 Sample Status V% i S RE FF32-9, /& | Mass Loss | Residual iﬁL%L
Sample Mass ocv Mass ocv ocCv chcr
No. /g 1A% /g Y% 1% % Event
001 | yeycrori®® 00134 411 | 400136 | 411 0. 00 100.00 | o
002 | oot ®® | d0.6746 | 411 | 40.6755 | 411 0. 00 100.00 | o
003 | oyepord 8 | 40,3698 | 411 | 40.3699 | 4. 11 0.00 | 100.00 | o
004 | et olania| 4 |anie | 41 0.00 | 100.00 | o
005 | oyt | 40.6860 | 411 | 40.6861 | 4. 11 0.00 | 100.00 | o
006 | ycrerriint | a0.8834| 411 | 408840 | 411 0.00 | 100.00 | o
007 | psoreroriini® | 40.8204| 411 |40.8204 | 411 0. 00 100.00 | o
008 | pererrrt | atozee| 411 |4nozs | 41 0. 00 100,00 | o
009 | s rrior® o | 406730 411 |40.6743 | 411 0. 00 100.00 | o
010 | perororcn it o | 40,9362 411 | 40.9368 | 411 0. 00 100.00 | o

This space intentionally

LTSS

left blank

FiE: Ll V-iRA DRk R-2AL F-R K 0-R#kh. LRA. AMK. L. ARK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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ke M) e g 21 8
A5 5 e Vb I 3 bh%i §
No. Name of Test Items Ext

HoHh o R HRA

A5 485 HBRE KR
Semple No. Sample Status Max. i"“tmfl.}.] emperature (’ -
00! '(\(I(?(/T,AL”: 69. 1 O ]
002 M o B 122. 4 0
063 lr.\rlt(a\fi;zft(ﬁ”r[;:v-< 118.1 0 (
004 mémrﬂf:'\ ::*‘(:;;,(d 116. 3 0 f
et A 4 '
005 1('!%?‘%??)‘1 :‘.:.:x{:m‘(l 130. 2 0 !
. SCYCS AN 44 i
006 "'Lf(,cz(.x}T\,f;?lp.(d 130.9 0 n
- Yo AT
007 Z%fcﬁr(xﬁ\ z‘“‘f“mcd 125.8 0 g
25CYCY 4 |
008 ’:CfEC;EﬁC:E:.ERNi 86.5 0 %
SOYC S A e
009 250KC Fully eharged 19.5 0 |
010 Q:C;chzgﬁf\f:;rugcd 127.6 0 !
» LLF42 This space intentionally left

blank

Bk D-FRAR R-#% F-A2K 0-Rfpik. RALK. R4,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

Ch0
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A% 6 TR B % 4 it
No. Name of Test Items Impact
Hans HERE HBRBRHEL AL
Sample No. Sample Status Max. Extcm/a%:Temp RraG Other Event
011 1C&§2%;i§?:$ty 24.1 0
Bl 1c&f§%£?§§iity 23.4 0
013 w%ﬁﬂ%ﬁw 25.0 0
014 ICY]CCY;i);OgGa?aTity 23.4 0
oy
o 1cﬁ§§%;%t§;;ty 23.4 0
016 2552?%%;?§§;ity 25.9 0
ki 25é§§2%;2tf:$ty 24.0 0
Ols 255§§§ﬁf?§§fity 24.7 0
g zséﬁfngiﬁﬁigty 23.0 0
bed ZSéﬁfg%;%t§Z$iy 23.0 0
UT‘EEE This space intentionally left

blank

HiE: DMK F-AK O-Rffih. LAK.
Note: D-Disassembly F-Firc O-No Disassembly & No Fire.

e 00000 OO0

23N

)




b T AR AT PR 3]
B oAl B E-R T
Ltd. Test Report—Appendix 7 N0O. 1120100199

SRICI Testing Co. ,

9/10

A5 7 AR B 2 A S B0
No. Name of Test Items Forced discharge
*%Lairﬁfﬁ'g' 4%1311#}1553 -;P4ﬁ51KL3§L
Sample No. Samplc Status Other Event
021 1cye l[(\:JYlC]); ﬁ;i):glcr&\rgod 0
022 10YC lr-clf’lclﬁ;ﬁﬁ;}fi?argcd o
023 1CYC llchlcljff(Iitljf(c?drng 0
ey
024 1CYC lrijlcljyu é:iffc[rt}arged 0
025 1CYC lﬁg?ﬁé(cr}?’arged 0
e AL
026 1CYC gﬁ’; giflfc[}?argcd 0
027 1CYC gﬁ??ﬁfnged 0
—~
028 1CYC gffﬁ?%i%{c?argcd A
029 1CYC 11%(:1?%&2;@(1 0
k=P
030 1896 Faliy ’Szirg[c?arged Y
031 25CYC2 sl’cuylcflj??iﬁfcﬁlrged o
032 zscycst%Cfﬁ?c?arged 0
033 25CYCZE;§JY1C17)IEE?in§:[}?arged 0
034 ZSCYCZSTSJYICI%%iTiI}?arng 0
035 SH6HC, Ful lcl;;ETiﬁ}c?arged 0
036 o 1(:1??&[1?;;@ 0
037 zscvczs}gflc 1%?ifir}§1ely<gcd o
038 zscyczsrlcuylclj;ﬁ%ffc?arged 0
039 25cyc25f%c1%%17§(c?argcd 0
010 25CYCHE AT L o

25CYC Fully discharged

& D4R PR K 0-AARIR. BAK.
Note: D-Disassembly F-Firc O-No Disassembly & No Fire.
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